

QC Concrete Cube Testing Report															
Company:		Nigati Homes II													
Project:		Nigati Homes II													
Report for Month:		Aug 15													
Prepared By:		S Sami Kumar													
Date:		12-08-2015													
C. No	Date of casting	Site Mix or RMC	Specified Grade of Concrete	Supplier / Contractor	D. C. No.	Block No. / Bungalow No.	Used for Slab / Columns	Slab No. or Column No.	Date of Testing	No. of days	Specified Strength	Tested Strength Kilo-newtons	Tested Strength In N per sq. mm	Avg. of three tests	Remarks
5201	17-08-2015	Site Mix	M20	Anand		61	Plinth Beam		26-8-15	(9)	140	3250	144	14.1	✓
											140	3200	142		
											140	3050	136		
5202	18-08-2015	Site Mix	M20	Anand		62	Plinth Beam		26-8-15	(8)	140	3500	156	15.3	✓
											140	3350	149		
											140	3450	153		
5203	19-08-2015	Site Mix	M20	Anand		63	Plinth Beam		26-8-15	(7)	140	3200	142	14.3	✓
											140	3150	140		
											140	3300	147		
5204	18-08-2015	Site Mix	M20	Anand		58	footings		26-8-15	(8)	140	3250	144	15.0	✓
											140	3350	149		
											140	3500	158		
5205	22-08-2015	Site Mix	M20	Anand		28	Plinth Beam		29-8-15	(7)	140	3200	142	14.2	✓
											140	3350	149		
											140	3050	136		
5206	21-08-2015	Site Mix	M20	Anand		27	Plinth Beam		29-8-15	(6)	140	3250	144	14.9	✓
											140	3350	149		
											140	3450	153		
5207	21-08-2015	Site Mix	M20	Anand		33	footings		29-8-15	(9)	140	3450	153	15.7	✓
											140	3550	158		
											140	3200	147		
5208	20-08-2015	Site Mix	M20	Anand		65	Plinth Beam		29-8-15	(9)	140	3450	153	15.6	✓
											140	3600	160		
											140	3450	153		
5209	17-08-2015	Site Mix	M20	Anand		30	footings		26-8-15	(9)	140	3400	151	15.8	✓
											140	3500	156		
											140	3200	147		
5210	21-08-2015	Site Mix	M20	Anand		32	footings		29-8-15	(8)	140	3650	162	15.8	✓
											140	3500	156		
											140	3600	160		

N/C

20/11/15

[illegible]